
To receive Planning Commission agendas via email, please send a request to epz@twp.patton.pa.us 

  
PATTON TOWNSHIP 

CENTRE COUNTY, PENNSYLVANIA 
 

100 PATTON PLAZA – STATE COLLEGE, PENNSYLVANIA – 16803 
 

PHONE: 814/234-0271 –- FAX: 814/238-7790 
EMAIL: epz@twp.patton.pa.us –- WEBSITE:  https://twp.patton.pa.us/home-/  

 
 
 

 
PLANNING COMMISSION 

REORGANIZATIONAL MEETING AGENDA 
February 2, 2026  

4:30 PM 
 
PLEASE NOTE:   This meeting will be a hybrid meeting, combining in-person and 
teleconferencing. In person attendance: The Board Meeting Room at the Municipal Building – 
100 Patton Plaza.  
 
The Public is welcome to attend via Zoom or in person, but may also provide comments prior 
[...]
2018 at the COG General Forum meeting.  

A Task Activity Report (TAR) for the 2020 Act 537 Sewage Facilities Plan Update: Special Study for 

the Scott Road Pump Station and Bristol Interceptor was submitted to the DEP on May 28, 2019, 

with subsequent approval received on June 11, 2019. The Special Study for the Scott Road Pump 

Station and Bristol Interceptor was presented to the Centre Region COG at the July 2020 General 

Forum meeting, and the six Centre Region municipalities adopted the Special Study in August 

2020. Subsequently, the Special Study was submitted to the PA DEP for review and was approved 

on October 22, 2020. The Scott Road Pump Station and Forcemain Upgrade Project is currently 

under construction.  

A Task Activity Report (TAR) for this 2021 Act 537 Sewage Facilities Plan Update: Special Study for 

the Meeks Lane Pump Station was authorized for submission to the DEP through the Centre Region 

approval process for Act 537 Plan Special Study Task Activity Reports.  The TAR was submitted to 

the DEP on October 8, 2019 and was approved on October 16, 2019. 

Numerous iterations of the plan were drafted between 2020 and 2022 giving consideration to 

various sewer flows and pump station/force main locations.  Ultimately, the plan was never 

adopted by the Centre Region Council of Governments and its Municipalities.  Therefore, the plan 

is now being revised again. 

http://www.uaja.com/


2021 Centre Region Act 537 Sewage Facilities Plan Update: 

Special Study for the Meeks Lane Pump Station 
 

 

 

Herbert, Rowland & Grubic, Inc. 2-1  October 2025 

 

Centre Regional Planning Agency

2 PHYSICAL AND DEMOGRAPHIC ANALYSIS 

2.1 Description of Current Sewer Service Area 

Since the mid-1970s, the Centre Region has implemented a series of policies that direct growth to 

areas where infrastructure exists to preserve prime agricultural lands, natural areas, and other 

sensitive environmental resources in the community. These growth management policies were 

used to establish the Regional Growth Boundary (RGB). In the early 1990s, the Centre Region Act 

537 Sewage Facilities Plan was approved, which established the Centre Region’s Sewer Service 

Area (SSA).  

As part of the 2006 Plan Update, the RGB and the SSA were brought into alignment and currently 

represent a cohesive boundary. Five of the Centre Region’s six municipalities have land area 

within the RGB/SSA, with the exception being Halfmoon Township. The RGB/SSA has had a 

significant influence on the location of development in the Centre Region because it is used to 

direct growth to where it is believed to be most appropriate, while preserving the rural character 

of areas outside of the boundary.  

Exhibit 2.A in Appendix A shows the current overall RGB/SSA in reference to the municipal 

boundaries of the Centre Region. 

2.2  Identification of Planning Area 

Wastewater generated in the west Patton Township portion of the UAJA’s collection system is 

conveyed through a series of consecutive pump stations, and ultimately to the Spring Creek 

Pollution Control Facility (SCPCF) for treatment. Planned land development projects within the 

area will result in the construction of at least three more pump stations, as illustrated schematically 

in Figure 2.1.   

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Figure 2.1: Schematic of West Patton Township Pump Stations (Existing and Planned) 

 

Concern about the long-term reliability of the current and anticipated pump station layout, 

operation and maintenance costs, and simultaneous pumping issues, has prompted the UAJA to 

develop and evaluate predominately gravity-based alternatives with a main pump station for 

wastewater conveyance.  

PS

PS

PS

PS 

PS

PS
PS

PS 

PS 

PS 

PS 
PS 

SCPCF

PS 
Ghaner Drive 

Marywoood 
Graysdale 2A 

Graysdale 2B 

Un-named (Future) 

Ironwood (Future) 
The Reserve (Future) 

http://www.uaja.com/


2021 Centre Region Act 537 Sewage Facilities Plan Update: 

Special Study for the Meeks Lane Pump Station 
 

 

 

Herbert, Rowland & Grubic, Inc. 2-2  October 2025 

 

Centre Regional Planning Agency

The major goal of this Special Study is to present an alternative conveyance method which 

generally consists of new gravity sewer interceptors and a single pump station, allowing for the 

elimination of three existing pump stations and three planned pump stations. Therefore, the 

planning area includes the portion of west Patton Township within the SSA, as shown on Exhibit 2.B 

in Appendix A.    

Planning level discussions by Halfmoon Township and the CRPA at the time this study was initiated 

suggested the potential for an extension of the SSA to portions of Halfmoon Township, which could 

result in additional pump stations adjacent to the planning area beyond what is currently planned. 

While this study was being developed, the Halfmoon Township Board of Supervisors decided it is 

no longer interested in including capacity for a potential future expansion of the SSA into 

Halfmoon Township. Therefore, no portions of Halfmoon Township are included in the planning 

area.  

Exhibit 2.C provides National Resources Conservation Service (NRCS) soil information including 

farmland classifications and Agricultural Security Areas within the project area.  

Exhibit 2.D shows geologic formations. The majority of the project area lies within the Lower 

Member of the Gatesburg Formation.  

Exhibit 2.E shows the topography of the project area in 20-foot contours. The Lidar (DCNR PAMAP 

Program) data was accessed through the Pennsylvania Spatial Data Access (PASDA).  

The State College Borough Water Authority (SCBWA) serves the project area utilizing the following 

raw water sources: 

 Slab Cabin Run: 7.3 MGD (All Sources Filtered) 

− Shingletown Gap Reservoir – 2.00 MGD, Peak 

− Harter Well Field – 2.50 MGD, Peak 

− Thomas Well Field – 3.37 MGD, Peak 

 Nixon Well Field: 3.00 MGD 

 Kocher Well Field: Not to Exceed 25% of Total Demand 

 Chestnut Ridge Well Field: 1.01 MGD 

 Alexander Well Field: 4.70 MGD 

 Grays Woods Well Field: 3.88 MGD 

The SCBWA water service area is shown on Exhibit 2.F, as well as the protection area for the 

relevant raw water sources in the project area. The data regarding the water service areas and 

source water protection areas was accessed through Centre County’s GIS Department.  

Waterways within the project area, as well as various ponds and wetlands, are shown on Exhibit 

2.G. The data regarding locations of wetlands was accessed through the U.S. Fish and Wildlife 

Service National Wetlands Inventory.  

 

 

http://www.uaja.com/


2021 Centre Region Act 537 Sewage Facilities Plan Update: 

Special Study for the Meeks Lane Pump Station 
 

 

 

Herbert, Rowland & Grubic, Inc. 3-1  October 2025 

 

Centre Regional Planning Agency

3 EXISTING SEWAGE FACILITIES 

3.1 Description of Current Wastewater Treatment Facilities 

The UAJA owns and operates the Centre Region’s primary wastewater treatment facility, the 

Spring Creek Pollution Control Facility (SCPCF), located partially in Benner Township and partially 

in College Township, Centre County, PA. Wastewater generated in five municipalities (Patton 

Township, Ferguson Township, College Township, Harris Township, and State College Borough) and 

a portion from the Pennsylvania State University is conveyed to the SCPCF through the collection 

and conveyance system consisting of gravity lines and pumping stations. In addition to 

wastewater, the facility accepts waste activated sludge from nearby treatment plants as well as 

septage.  

The SCPCF has a design flow of 9.0 MGD and a 5-year annual average flow of approximately 5.3 

MGD. The facility was originally built in 1969 and has been upgraded and expanded several times 

since then.  The UAJA is permitted to discharge 6.0 MGD of treated wastewater effluent to Spring 

Creek. The Beneficial Reuse Project was implemented as a result of the 2000 Centre Region Act 

537 Sewage Facilities Plan Revision which identified and evaluated the disposal alternatives for 

the remaining 3.0 MGD of wastewater effluent that cannot be discharged to Spring Creek. The 

UAJA can effectively treat influent wastewater to a level that exceeds all current permit 

requirements (NPDES Permit No. PA0026239). The SCPCF contains the following liquid and solids 

unit processes: 

 Liquid Process Train 

− Headworks   Fine Screening, Flow Measurement and Grit Removal 

− Primary Clarification Rectangular Chain and Flight Clarifiers 

− Biological Treatment Biological Nutrient Removal (Aerobic and Anoxic Reactors) 

− Secondary Clarification Circular Rim-Feed Hydraulic Sludge Removal Clarifiers 

− Flow Conveyance  Intermediate Submerged Flow Pump Station 

− Tertiary Treatment  Denitrification Filters and Chemical Addition 

− Disinfection  Ultraviolet Light Disinfection 

 Solids Process Train 

− Primary Sludge Conveyance Air Operated Diaphragm Pumps 

− Waste Sludge Conveyance Vertical Close-Coupled Centrifugal Pumps 

− Septage Receiving  Screening and Sampling 

− Sludge Conditioning  Sludge Holding and Polymer Addition 

− Sludge Dewatering  Centrifugation 

− Sludge Treatment   In-Vessel Composting 

 Beneficial Reuse Process Train 

− Source Water   Secondary Clarifier Effluent 

− Prescreening   Wedge Wire Strainers 

− Water Conveyance  Centrifugal Pumps  

− First Stage Filtration  Microfiltration 

− Advanced Oxidation  Ozone 

− Second Stage Filtration  Reverse Osmosis 

− Chemical Treatment  pH and Alkalinity Stabilization 

− Primary Disinfection  Ultraviolet Light Disinfection 

http://www.uaja.com/


2021 Centre Region Act 537 Sewage Facilities Plan Update: 

Special Study for the Meeks Lane Pump Station 
 

 

 

Herbert, Rowland & Grubic, Inc. 3-2  October 2025 

 

Centre Regional Planning Agency

− Secondary Disinfection  Sodium Hypochlorite Disinfection 

 
Figure 3.1: Aerial View of the SCPCF Illustrating the Facility Layout and Identification of Unit 

Processes (Image Source: Google Earth) 

3.2 Description of Current Wastewater Collection and Conveyance Facilities 

The UAJA owns and maintains a wastewater collection and conveyance system which is 

comprised of two major drainage basins, the Patton-Ferguson Township sub-basin which is lifted 

via the Big Hollow Pump Station located on Fox Hollow Road, and the College-Harris Township sub-

basin which is lifted via the Main Pump Station located on Trout Road. Flows from State College 

Borough that are treated at the SCPCF are conveyed through the College-Harris drainage area. 

The UAJA’s collection and conveyance system currently consists of 18 lift stations (not including 

the Yards) ranging in capacity from 0.1 MGD up to 22.3 MGD, approximately 5,650 manholes, and 

approximately 261 miles of mainline sewer ranging in size from 8 inch diameter up to 48 inch 

diameter with various materials. The UAJA maintains a sewer-cleaning machine, portable flow 

meters, and TV inspection equipment. As a result, the collection and conveyance system is 

monitored, cleaned and repaired on a regular basis. In addition, the UAJA staff regularly performs 

manhole inspections, TV inspections and smoke/dye tests to identify problem sources. 

Consequently, the sewage facilities are in good condition.   

WEST PATTON TOWNSHIP COLLECTION SYSTEM 

The UAJA’s collection and conveyance system serves several developments in west Patton 

Township. This area is primarily comprised of residential equivalent dwelling units (EDUs). Non-

residential EDUs in the area include the Gray’s Woods Elementary School, Good Shepherd 

Catholic Church, and Geisinger. Exhibit 3.A in Appendix A illustrates the UAJA’s existing major 

wastewater facilities in the project area.  

http://www.uaja.com/


2021 Centre Region Act 537 Sewage Facilities Plan Update: 

Special Study for the Meeks Lane Pump Station 
 

 

 

Herbert, Rowland & Grubic, Inc. 3-3  October 2025 

 

Centre Regional Planning Agency

Wastewater generated from the Grays Pointe, Brynwood, and Marywood neighborhoods and the 

Grays Woods Elementary School flows by gravity through a series of PVC sanitary sewer lines to 

the Marywood Pump Station, which has a design capacity of 146 gallons per minute (gpm). The 

UAJA’s 2020 Chapter 94 Report indicated that the Marywood Pump Station currently serves 229 

EDUs. Wastewater is pumped from Marywood to a gravity connection point located within the 

Graysdale neighborhood near Cherrywood Road.  

Wastewater generated from the western portion of the Graysdale neighborhood flows by gravity 

through a series of PVC sanitary sewer lines to the Graysdale 2B Pump Station, which has a design 

capacity of 76 gpm and currently serves 87 EDUs. Wastewater is pumped from Graysdale 2B to a 

gravity connection point near Pin Oak Road, then flows by gravity to the Graysdale 2A Pump 

Station. Wastewater generated from the eastern portion of the Graysdale neighborhood also 

flows by gravity to the Graysdale 2A Pump Station, which has a design capacity of 76 gpm and 

currently serves a total of 122 EDUs.  

Wastewater generated from the northern portion of the Graysdale neighborhood and the Good 

Shepherd Catholic Church flows by gravity to the Ghaner Road Pump Station, which has a design 

capacity of 440 gpm and currently serves a total of 505 EDUs. The Ghaner Road Pump Station also 

serves residences located in the western portion of the Valley Vista Park Subdivision, as well as 

Geisinger and other various commercial connections located along Grays Woods Boulevard. 

DOWNSTREAM WASTEWATER CONVEYANCE 

Exhibit 3.B in Appendix A shows the overall flow path from west Patton Township to the UAJA’s 

wastewater treatment plant. The Ghaner Road Pump Station discharges wastewater to the 

gravity collection system of the Valley Vista Park Subdivision at manhole VVP-10/2. Wastewater 

then flows through a series of 8-inch sanitary sewer lines to the intersection of Valley Vista Drive 

and North Atherton Street. Gravity flow continues northeast through the 18-inch diameter Valley 

Vista Interceptor to the West Patton Interceptor, then to the State College Bypass Interceptor 

which discharges to the Big Hollow Interceptor. 

The Big Hollow Trunk South is a 30-inch diameter interceptor that generally follows the alignment 

of Big Hollow Road to the Big Hollow Pump Station, which is located along Fox Hollow Road near 

I-99. The Big Hollow Pump Station currently discharges wastewater to the Big Hollow Trunk North at 

manhole BHT-61 on the opposite side of I-99. The Big Hollow Trunk North is a 36-inch diameter 

interceptor that generally follows the alignment of Big Hollow Road and the Arboretum to Spring 

Creek Canyon Trail, crossing under I-99 once more before wastewater is transitioned into the 

inverted siphon under Spring Creek. The inverted siphon is the final conveyance segment before 

wastewater reaches the UAJA’s headworks facility at the SCPCF. 

3.3 Estimates of Wastewater Flows from Existing Customers 

The major goal of this Special Study is to present an alternative conveyance method which 

generally consists of new gravity sewer interceptors and a single pump station, which would 

immediately collect and convey wastewater flows that are currently accommodated by the 

Marywood, Graysdale 2A, and Graysdale 2B Pump Stations.  

In addition, construction of the gravity collection lines could extend sewer service to residents 

along Scotia Road. It was assumed that these existing residences, located near the Graysdale 2A 

Pump Station, would account for approximately 14 EDUs. Connection of these units would allow 

for the abandonment of on-lot septic systems in the project area. 

The UAJA’s 2020 Chapter 94 Wasteload Management Report identified a system-wide five-year 

average daily flow (ADF) of 132 gallons per day (gpd) per EDU. However, for planning purposes 